Parts Information:
EA LE Broadcast Spreader 80kg Tow Behind
Model No: SPB80TV2

32342843 42 4140 3938 3736 2834

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
There may be alternative versions of this product, please contact us should you require this information.

IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person

WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

l 01284 757500 | .ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk
SPB8OTV2 Issue 1 25/09/19

Page 10of 2



Parts Information:
E A LE Broadcast Spreader 80kg Tow Behind
Model No: SPB80TV2

Item | Part No. Description Item | Part No. Description
1 FWM16.S Flat Washer M16 Zinc 33 | SPB57W.40 Bracket
2 SPB80TV2-02 Pneumatic Wheel 34 | SPB57W.02 Washer M8 x 24
3 SPB80TV2-03 Wheel Spacer 35 | SPB57W.50 Plastic Washer
4 SPB80TV2-04 Bushing 36 | SPB57W.48 Handle Cover
5 SPB80TV2-05 Wheel Axle 37 | SPB57W.47 Adjusting Handle
6 SPB80TV2-06 Gear Box Lower Cover 38 SPB57W.46 Wing Nut
7 SPB80TV2-07 Gear (Big) 39 SPB57W.45 Spacer
8 SPB80TV2-08 Pinion 40 | SPB57W.44 Connecting Plate
9 SPB80TV2-09 Pinion Shaft 41 SPB57W.43 M8 Ext Tooth Washer Zinc
10 SPB80TV2-10 Gear Box Upper Cover 42 | CBN625.S Coach Bolt M6x25mm (Single)
n MSP420.S Machine Screw Pan Head Phillips M4x20mm 43 | FWM8S Flat Washer M8 Zinc
(Single) 44 | SPB8OTA44 Shaft Bushing
12| SPB8OT.12 Impeller 45 | SPB8OT45 Fixing Adjustable Plate
13| SPB8OTI3 Cotter Pin 3.5 x 35mm 46 | SPBBOTA46 Active Adjustable Plate
14 MSP515.S g?:;ge Screw Pan Head Phillips M5X15Mm 47 | SPB57TW13 Fixed Plate For Connecting Rod
15 SPB57W.15 Wheel,Pneumatic 6nms 2PR (D:350 W:135 %8| SPBSTWIO Spring Dia 17..4mm
B:20) 49 SPB57W.08 Base For Spring
16 SPB8OTI6 Hitch Brace 50 | SPB80T.50 Hopper Screen
17 | sPBsoTI17 Bolt M6x45 51 | SPBBOTSI Support Rod
18 | sPB8oTI8 Hitch Tongue 52 | SPB8OT52 Rivet 5x12
19 | SPB8OTI9 Flow Control Rod 53 | SPB8OTS3 Hex Bolt M6x50
20 | ss84ss Hex Head Set Screw M8 X 45 Zinc 54 | SPB8OTSA Hopper
o1 NLN8S Nyloc Nut M8 Zinc 55 | SPB80T.55 Mounting Tube
22 | spBsoT.22 Hitch Extension 56 | SPB8OT.S6 Cross Tube
23 | sPB8OT23 R-Clip 5.4 x 3mm 57 | SPBBOTV2-57 Bushing
24 | SPB8OT24 Connection Plate 58 | SS640.S Hex Head Set Screw M6 x 40 Zinc
25 | SPB8OT25 Pin 59 | SPB80T.58 Rain Cover
26 | 558305 Hex Head Set Screw M8 x 30 Zinc 60 | SPB8OTV2-60 | Thin Washer
27 SPB8OT.27 Drive Pin 61 SSB37W.07 Screw (M4X18)
28 NLN6.S Nyloc Nut M6 Zinc 62 | SPB80TV2-62 Gear Box Top Cover
29 | SPBBOT29 Plastic Cap 63 | SPB80TV2-63 Pinion Gland
30 |ss6355s Hex Head Set Screw M6 x 35 Zinc 64 | SPB8OTV2:64 Elastic Pin
31 | sPB8OTSI Adjustable Connection Rod 65 | SPB57W.16 Cotter Pin 44 X 35
32 | ss6208 Hex Head Set Screw M6 x 20 Zinc 66 | NLNSS Nyloc Nut M5 Zinc

NOTE: It is our policy to continually improve products and as such we reserve the right to alter data, specifications and component parts without prior notice.
There may be alternative versions of this product, please contact us should you require this information.

IMPORTANT: No liability is accepted for incorrect use of product. Spare parts must be fitted by a competent person

WARRANTY: Guarantee is 12 months from purchase date, proof of which will be required for any claim.

Sealey Group, Kempson Way, Suffolk Business Park, Bury St Edmunds, Suffolk. IP32 7AR

I 01284 757500 | |ﬁ 01284 703534 | @ sales@sealey.co.uk | www.sealey.co.uk

Page 2 of 2 SPB80TV2 Issue 1 25/09/19




